


BTV510
INSTALLATION INSTRUCTIONS

  1. Attach wall plate to either a concrete or stud wall.

  2. Attach interface arms.

i. Concrete wall. ii. Stud wall

16"
MAX

1

A1
A2A2 A1

A3

1

A-I

FLAT
SCREEN

M

2

2TOP

BOTTOM

G/H/I

E/F C/D

A/B

MULTIWASHER
PART  M

J K L



  5. Insert locking bar.

  3. Hook mount onto wall plate.   4. Lateral adjustment.

2

LATERAL

ADJUSTMENT

FLAT
SCREEN

FLAT
SCREEN

1

WALL

Optional
Secure with padlock (not supplied)

HOLE FOR 
PADLOCK

FLAT
SCREEN

1

3

4

5



BTV510
PARTS LIST
PLEASE KEEP THIS PARTS LIST FOR FUTURE REFERENCE

BA

FEDC

IHG

J K L

M

A1 A3A2

Suitable for loads up to 50Kg (110lbs)

No. INTERFACE KIT QTY 

A M4 X 12mm SCREW 4
B M4 X 25mm SCREW 4
C M5 X 16mm SCREW 4
D M5 X 25mm SCREW 4
E M6 X 16mm SCREW 4
F M6 X 25mm SCREW 4
G M8 X 16mm SCREW 4
H M8 X 25mm SCREW 4
I M8 X 40mm SCREW 4
J M6 X 12mm SPACER (FOR PARTS B, D & F) 4 
K M8 X 13mm SPACER (FOR PART H) 4
L M8 X 24mm SPACER (FOR PART I)  4
M MULTIWASHER (FOR PARTS A – I) 4

No. PART NAME QTY

1 WALL PLATE 1
2 INTERFACE ARM 2
3 LOCKING BAR 1
4 M6 SCREW 1
5 4mm HEX KEY 1

FIXING KIT

A1 M8 X 50mm COACH SCREW 3 
A2 M8 METAL WASHER 3 
A3 NO.10 WALL PLUG 3

5

1

2

2

3

4


